LITERATURE FILE NO.
FILE INFORMATION

® | DIVISION TAB - TRANE REFRIGERATION
PRODUCTS HCOM-UP—49
PRODUCT TAB - RECIPROCATING COMPRESSOR-
CONDENSING UNITS
AlIR CONDITIONING MODEL TAB - HERMETIC E-F

LITERATURE ITEM - Unit Parts UN'T PARTS

Since the Trane Company has a policy of continucus product improvement, it resarves the right to change specificationsand  AUGUST, 1981
design without notice. The installation and servicing of the equipment referred 1o in this booklet should be done by quali- Supersedes HCOM-UP-49

tied, experienced technicians, ] Dated NOVEMBER, 1979

HERMETIC
RECIPROCATING

COMPRESSOR

MODEL F, 4 CYLINDER
DESIGN SEQUENCE C AND D

10

See Following Page for Parts List

‘THE TRANE COMPANY 1581

COMMERCIAL AIR CONDITIONING DIVISION

LA CROBSE, WISCONSIN 54601

PRINTED IN U.S A 1



HCOM-LP-49

ILLUSTRAT!ION PRECEDES THIS LIST

REF. PART §{NO.,
NO. PART NAME AND DESCRIPTION NO. REQ.
1 Screw - Cap, Hex Socket Head, 5/8-18 x 2 (Use on 12~1/2 Ton
Units Only) -----crmmeec oo e e SCR-302 1
1 Screw - Cap, Hex Socket Head, 5/8-18 X 3 emcccacccccmcnneaaa. SCR-352 1
2 Lockwasher, 5/8 ----mecmcaccmcrcacmcmrcccccacccccdccnaam o ——a- WAS-2 1
3 Washer - Retaining ------eee-c-recmucmncccccacanaa mmmmemmmmm——- WAS-98 1
4 Motor - Hermetict -m--r-eaceu-cccocccceccmserccusonecacnccanaa *k 1
5 Screw - Cap, 12 Pt, Hd., 3/8 24 %X 1-1f2 memcceccccaemccaaaaas SCR-40 6
6 Lockwasher, 3/8 =-~~cecummmmcma et cmmccacaas WAS-13 6
7 Pin Roll, 1/8" x 1/2" c--mcaucmmmcemea e PIN-26 2
8 "O" Ring ----r--memcecccaccmeicmccccaccmmeesmmemsto e ——— w-==| RNG-79 k]
9 Bearing Head, Motor End, Including 2 Each Ref, No., 10 --c-c=-a BRG-147 1
10 Bearing IngSert -~-e-e--c-ececuccmcmccacc i cecemedcccc o BRG-65 3
11 Bearing ~ Thrust =-==-e-cececccnemacumccccrecececccrcecacnann= BRG-62 2
12 Key - Crankshaft =---~ccwceu-. b L T LT PP KEY-43 1
13 Crankshaft, Including Magnetic Plugs -=====e=--mocmeecasooooooo CSF-36 1
14 Plug - Magnetic ---------------------------------------------- PLU-10 2
15 Housing ~------esecceamcnrmeacccrrdacciaccne . e emeema——— HUS-299 1
16 Valve - Relief, 3B5 PS] =~e=-cuc-cmemcmucmcmccccmacercanaacans VAL-193 1
17 Shim - Bearing Head, .005" -=cccmcmmccemacacarracccccncraaan- SHM-34 *
17 Shim =« Bearing Head, .010" ~--veca=aa S SHM-26 *
17 Shim - Bearing Head, .020" ~--emcccaccmececcacuncoccccauacacn. SHM-25 *
18 "0" Ring ~ Bearing Head to Housing =-~-~==-c-ca- wmmememscomncaa RNG-127 1
19 Valve - 0il Relief -~mewemcmcccccccomnmccameaccccmccaae o VAL-138 1
20 | Pin - Cotter, 3/16" x 1-1/4" Lg, =ve=em--mncacaus aemmmmcmemann- PIN-27 1
21 Bearing Head, Pump End, Including 1 Ea., Ref No's. 10,19, 20 35 | BRG-78 1
22 "O" Ring, Oil Pump Cover to Housing =--=-cceu-rmmcmcccecncnna- RNG-128 1
23 Gasket - Oil Pump =-----e-ececmmmcmcecesancacacaaua cvemmemam—— GKT-251 1
24 Pump = Oil -=--eccocmcmecmcancrrcacaaacccnraaa mecmmmecaaaa ~-== | PMP-14 1
25 Lockwasher, 5/16 e----veaaaccccnnaceaa R “emmmm—a- weme= | WAS=14 4
26 Screw - Cap, 12 Pt. Hd., 5/16- 24 X 3/4 mememaas mremmemao—an——— SCR-167 4
27 Cover - 0il Pump --~-remececcncmacncaan U — T cov-172 1
28 Screw - Cap, Hex Hd., 7/16-14 x 1 1/2 ~memeccmeme oo SCR-160 10
29 Valve - Angle, 3/8" Flare x 3/8" N,P.T. ===uc-scmcrecmneaccn== VAL-31 1
29A |Nut - Cap, 3/8" Flare =-e-w-e--cecaeccicnmccccccacccmnronsucann NUT-16 1
30 Valve - 0il Check ---=eecacacccacaaaa mememessseeccrcsesaacan—. VAL~60 1
31 Breaker - Fol8m ---~-eseccccrcamecsaccrcnenaa T BKR-34 2
32 Valve - 0il Check ==-=--rmeecacaan weemeremessmmemesmsecaccmemaaa VAL-55 2
33 Strainer ~ 0il ewecccccccaccccmemecrcccnaa.. mesemsmessAcrema—- SRA=31 1
34 Spring - Retaining -----e-ccaccacacmecmmaicrccccccmmaacccanana SPG-30 1

* As Required.
** Provide Complete Compressor Nameplate Data When Ordering.

Select Part Number From Service Bulletin HCOM-SB-7A



HCOM-UP-4§
REF. PART NO.
NO. PART NAME AND DESCRIPTION NO. [REQ.
35 "0" Ring - e RNG-69 2
36 Screw - Motor Mounting - -— —m————w=w==. | SCR-348 1
37 Discharge Valve Assembly —==—m===r=a——————c————m————w—m e VAL-1610 4
Consisting Of:
38 Bolt - Valve Cage —==—==m=m—mmm—re e m oo BLT-64 4
39 Seat - Discharge Valve ————-————m——=—=——e— oo SET-7 4
40 Valve - Discharge ——==————r————==—m=m——r— e VAL-195 4
41 Spring - Discharge Valve - —memmm e | §PG-4 24
42 Cage - Valve —-—-- ——r e —m e e = | CAG-34 4
43 Nut - Valve Cage Bolt -—————=——=m——rm———————— e NUT-72 &
4% Retalner - Cushion —===-==—=w-- —=mr———————w———- | RTR-9 4
45% Cushion - Valve ——- —_— ——— -- | CUS~10 4
46 | spring - Cylinder - ——mmmm e | SPG-39 4
47 Gasket - Cylinder Head —--==—m———————mmmmmwe—— e —m s e GKT-252 2
48 Head - Cylinder -=-—————=——mmm—mm e e HD-19 2
49 Screw - Cap, Hex Hd., 7/16-14 x 2-1/2 =~ ——. | SCR-44 28
50 Piston Ring Kit - e e e RNG-78 4
Consisting Of: 504 (2}, 50B (1)
504 Ring — Compression ——---- e e e e e e o RNG-95 8
508 Ring - 0il ———=-=—- — RNG-96 4

PARTS LIST CONTINUED



HCOM-UP-49

ILLUSTRATION PRECEDES THIS LIST

REF. PART |NO.
NO. PART NAME AND DESCRIPTION NO. |rEQ.
51 | Ring - Retaining -~---~re=errecececcccacaa- el L LT ~| RNG=97 8
52 | Piston ~ Including Pin and Retaining Rings -----c-=vcrecceaaa PST-20 4
53 |Rod ~ Connecting ===-rmemcescecancccmccanacrncncnommcmnca—- ROD=-37 4
54 {Ring « Retaining ~~-r~r=rcresseccvcccca. SRR e L T L L RNG-98 12
55 Plate - Valve (Standard Lift Valves) -+---cocceecaa- “meecoeea PLT-107 4
55 | Plate - Valve (Low Lift Valves) ~cvce-wccccmocna-a- rereeem———— PLT-~126 4
56 Spring -~ Valve (Standard Lift Valves) -----weacca- ~eremcaeen~ SPG-37 24
56 | Spring - Valve (Low Lift Valves) --c--c--ccaa-- emseemsmens SPG-37 12
57 |valve - Suction e-e-e-m-ccccnececaceccccoanaa- L VAL-194 4
58 "0" Ring - Suction Valve Plate =v-ce-c-c-mcccaaa.. “eememeaea- RNG~99 4
59 |Liner -~ Cylinder --«--cewmesscccsvcemcccmccnanaaa e LNR=20 4
60 |Spring = LLft Pin ==-wcemccccuccuccccccnesncancwscmmcnnnanana SPG-38 18
61 |Pin = Lift emerecomenccccceaccccanccnccnceacvnnnaa- mmm - PIN-24 18
62 |Ring - Take-Up -=----- ceessesrssmccca—aa- b L RNG=-100 3
63 |Ring -~ Retaining ~-~r~-evcesvecccrcwcanaracvancnanancaan ~===-1 RNG-101 3
64 "0" Ring - Cylinder Liner to Unloader -----cccco-u. meeeeea- RNG-102 6
65 | Unloader Assembly ee~vecccwecoca- mrereresssscve s ————— eew===x] UNL-4 3
66 |Pin - Roll, 3/16" x 1" =ccmcecua- L LT T TP PIN-4 3
67 Connector = Qil e--wewmerrmcacccmcrsorcivcccnana ssesemcmcaena=| CON-1 3
68 "0'" Ring = 01l Connector e=-evescececcaa-- meeeremem—————— -=«| RNG-10 6
69 "0" Ring - Unloader Seal Ring =~-«--=-----cncerenvecaamcaaan RNG-103 3
70 ]"0" Ring - Unloader Piston ~-se-c-mecscemcaccecncaa. eomaiaaa- RNG-53 3
71 Spring - Unloader Piston ~=-ccrcracceccocccnana- b SPG-23 42
* | Kit - Cylinder "0" Ring ~-m~sesceccromcacn-- crmmrmmecceaaaa KIT-40 4

Consisting of:

"0" Ring -~ Suction Valve Plate (1 Ba., Ref. No. 57) «---w=- RNG=-99

"0" Ring - Unloader Seal Ring (1 Ea, Ref. No. 68) ----u- --1 RNG~103

"0" Ring - Unloader Piston (1 Ea. Ref. No. 69) ===e=-a- ~==f RNG~53

"0" Ring - Cylinder Liner (2 Ea. Ref, No. 63) =e=--- ERL LR RNG-102

"0" Ring - Of1 Connector (2 Ba., Ref, No, 67) ==vewecuca- ~=1 RNG~10
* Kit - Compressor Gasket and "0" Ring =--~=mcecececccccaaaaaa. K1T-230 1+

* Not Illustrated,

+ Consists of 1 Ba, RNG-127, RNG-128, GKT-251, GKT-254, RNG-34,
GKT-29, RNG-207, GK¥-2&, RNG-52, RNG-61, GKT-281, RNG-91,
RNG-163, GKT-15, GKT-12; 2 Ea. RNG-69, GKT-252, GKT-253; 3 Ea,

RNG-79, SHM-34, SHM-26, SHM-25; 9 Ea. RNG-38, RNG-37.

One

KIT-230 and Four KIT-40 Are Required For Complete Compressor
Overhaul.



HEOM-UP-49

BACK HANDHOLE COVER

CONTROL HANDHOLE
COVER SUCTION
CONTROL

CONTROL HANDHOLE
COVER SOLENOID VALVE
REMOTE, 2-STEP#

* REMOTE SOLENOID VALVE
NOT ILLUSTRATED
SEE PARTS LIST, PAGE 7

SEE FOLLOWING PAGE FOR PARTS LiIST



HCOM-UP-49

CONTROL HANDHOLE
COVER SOLENOID VALVE
MOUNTED, 4-STEP

REF. PART |NO.
NO. PART NAME AND DESCRIPTION NO. REQ.
71A | Heater - Crankcase =+--=eemaa- meesasar - G- e L L L PR HTR-210 1
72 Plug - Socket Head, 3/4 N.P,T, ==ceccmrmeaccnocauno.. i PLU-48 1
73 Screw - Cap, Hex Hd,, 7/16=14 x 1=3/4 ~vecceccaeac trmeem—cma—au SCR-67 14
T4 Cover - Handhole ===~-wremcamcmc et ca e eeraeaac e cov=-151 1
75 Gagket -« Handhole Cover ====-~cmamiceemmccaaccnmsacmccaca wmeme | GKT=253 2
76 Cover - Handhole Assembly, Complete Cov~559 1

Congisting of:
77 Screw - Cap, 12 Pt. Hd., 3/8-24 x 1-3/4 = | SCR-46 7
78 Lockwasher, 3/8 WAS-17 7
79 Capacity Control Assembly, Complete - | CNT-4 1
Consisting of:
79A Bellows Assembly, Including Bellows Stop Sleeve~—————m——en BEL-2 1
79B "0" Ring - Capacity Control -— - | RNG-61 1
79C Spring - Bellows, Green (Used on R-22 Units) SPG=42 1
79C Spring ~ Bellows, Black (Used on R-12 Units) SPG-43 1
79D Seat - Spring -~ | SET-9 1
79E Gasket - Capacity Control —— GKT-24 1
80 Gasket - Handhole Cover GKT-253 1
81 Ring - Retaining---— RNG-93 1
82 Screw - Cap, 12 Pt. Hd., 3/8-24xl SCR-168 1
83 Lockwasher, 3/8 WAS-17 1
B4 Plate - Distributor -- PLT-109 1
35 "O" Ring - Strainer Screwm Cover - RNG-52 1
86 Cover - Strainer Screen = | COV-4 1
87 Gasket - Distributor— - |} GKT=-254 1
a8 Cover - Control Handhole cov-315 1
89 Screw -—- SCR-210 1
%0 Screw - Bellows Adjusting SCR-47 1
91 Gagket - Bellows Adjusting Screw GKT-29 1
92 Plug - Bellows Adjusting Screw ——-- -- | PLU-13 1
93 Screen - Strainer SRN-2 1
94 Spring - Strainer Screen =--- SPG-6 1




HCOM-UP-49

REF. PART NO.
NO. PART NAME AND DESCRIPTION NO. REQ.
95 "0" Ring - Strainer Screen RNG-34 1
96 Plug - Strainer Screen -~ | PLU-12 1
97 Screw - Cap, Hex Hd., 1/4-20 x 3/4 SCR-30 5
98 Sight Glasa ~ | GLs-34 1
99 "0" Ring ~ Sight Glass RNG-207 1
102 | Plug - Pipe, Hex Hd., 1/8 =cecccccmcamcmmcrrcmccacccccrnccaa. PLU-20 4
103 | Cover - Control Handhole -«----ceememeuemmeccncmmeacaacccaa. Ccov-3l6 1
104 {Plate - Distributor eececcccccccercmucemcacuacccnrcomcsacccmana PLT-112 1
105 | Screw - Cap, Hex Hd., 5/16-18 x 7/8 ------------------------- SCR-31 3
106 | Guard Plate wec---r-evecmccauccemcccccccacdcnccneeseceean ~~=== | GRD=39 1
107 "0" Ring - Solenoid Valve Mounting =e=---memcccccasmcoceceae- RNG-38 9
108 |Screw, 1/4-20 x 5/8 eceaucaccmcccmccmcucucrcevreseasccnneamnan SCR-202 6
109 |valve - Solenoid, 3-Way, 230 volt, 50-60 Cycle Asco No, B31551) VAL-669 3
109 |valve - Solenoid, 3-Way, 115 Volt, 50-60 Cycle, Asco No. 831551] VAL-670 3
110 | Coil - Solenoid Valve, Asco No, 64-982-5, 230 volt, 50-60 Cycle| COL-65 3
110 | Coll - Solenold Valve, Asco No. 64-982-4, 115 Volt, 50-60 Cycle| COL-70 3
111 | Cover - Control Handhole =~=--emeecccccrccccccicrmccmccmcnan- cov-317 1
112 | Gasket - Distribytor ~re==weececcucuiccccccccacccnccceccmeaan== GKT-281 1
113 |Plate - Distributor =-=-=e--ececreumcmcmcmcacaccrcrcccncoaooon PLT-130 1
* Valve - Remote Solenoid, Asco 3-Way, 230 Volt, 60 Cycle =~---- VAL-543 1
* Coil - Remote Solenoid Valve, Asco No. 27-462-2, 230 Volt, 60

Cycle -crmrccccrenrccnccnanana ettt “emssssmamaaaan - | C-38 1

* Not Illustrated,
*% As Required.



HCOM-UP-49

N

REF. PART NO.
NO. PART NAME AND DESCRIPTION NO. [REQ.
114 | Terminal - Hermetic -~=-----e=r-cecccmcaccdmccucc e ccncmnn TER-8 3
115 | Terminal Stud =ew-sacmcm e rcmcccmccmccac e cm e s STU-27 *
116 | Box - Junction wesseeeccmcemccccccecmcmccate e ra e aa. BOX-79 1
117 | Lockwasher, 5/16 =~~rmesececaccnccccncecrceccacscseanocaccaccan- WAS-110 8
118 | Screw - Cap, Hex Hd., 5/16-18 x 5/8 mme-ccmacmmaaccccaccccnan SCR-162 4
119 "0" Ring, Terminal Plate To Housing ~====w-waceccaccccccccrcaan RNG-91 1
120 | Plate -~ Locating ---------=-reeccccemacccmmcr e ren~nrec——==a PLT-129 2
121 | Plate - Terminal, 6 Holes (Single Voltage Units) eeecescaca--- PLT-225 1
121 | Plate - Terminal, 9 Holes {Dual Voltage Units) ====emememacaa- PLT-128 1
122 | Ring - Retaining ==-veecesamcem o crcccecnccracmcacncaecaaan RNG-126 1
123 | Screw - Cap, 12 Pt. Hd., 1/4-28 x 7/8 -r-memcmcccacmaceaacaua. SCR-200 8
124 "0" Ring, Terminal Stud to Terminal Plate =------ecccaacaa—o--- RNG-37 *
125 | Spacer -~ Sealing =--recuecececaccccrccsc e cccnree e r e ccenan. SPC-8 *
126 [Washer -----ecumaceacm o ccarrccccmcccccccc e WAS-97 *
127 | Nut - Hex, 1/4-20 =-~ccwmeccsccmmccmccrreceacicceccec o NUT-9 *
128 | Buss Bar ----~=----c-cescescaeaaoaaoo e m e m s —————————— BAR-3 1
129 | Buss BAr =-=-m-memcmosuuueicame e ccrmcccccacacc e m e BAR-2 *%
130 | Nut - Hex, 1/4-20 =ccccccucucmmmmrrmrrersrecccucsnceeucaaaaan NUT~9 *
131 | Nut - Jam, 1/4-20 wc-eccscmcm e crccccmccmcmmccmmcm e o NUT=-77 6
132 | Lug - Terminal =------ccrcmcccmuucummcae st e rmrmee e LUG-9 6
133 |Screw - Set, Hex Soc, Hd., 5/16-18 x 3/8 =-~c--eeom-cmmmrcaca- SCR-353 6
134 | Cover = Junction BOX ===escweueummmcaccmmmrrcccnrrrannccacaa- Cov-179 1
135 |Screw - Cap, Hex Hd., 5/16-18 x 1/2 -----rorerrmcucaccaacaaaa- SCR-97 4

* Single Voltage Units Use 6, Dual Voltage Units Use 9.
**% Single Voltage Units Use 2, Dual Voltage Unite Use 4.




HCOM-UP-49

REF. PART |NO.
NO. PART NAME AND DESCRIPTION NO. [rEQ.
136 | Screw - Cap, Hex Hd., 7/16-14 x 1-1/4 ==comomcacmaaaacuaacnaa SCR-233 12
137 | Plug - Pipe, Hex Hd,, 1/4" N.,P,T, =ewsmccvccca e ccmrcran PLU-37 1
138 | Cover - Suction --rewrev-crescccccasccerccs e m s e cceanaa cov-311 1
139 "0" Ring - Suction COVEr ===rwesemecswcecumcacawcmccmcnrccnaaa- RNG-163 1
140 | Pin Roll, 3/16" x 3/4" cccccracacmmm e ere e PIN-7 2
141 | Screw - Round Hd,, No. 10-32 x 3/8 =cecmcamcmcaacaacmcmcnaaa. SCR=-64 7
142 | Lockwasher, No. 10 ~=-e--ccecrcmcocmccnnmcacme i ccciceceeeee WAS-18 7
143 | Strainer - Suction Gas ==rmrr-mrecceccadami e h s SRA-29 2
146 | Filter - Oil =---mecocammcmecaeec oo neecccmcacaaa. FLR-45 1
145 | Pan - Suction Strainer =ee===eccceaamm e cracneieeas PAN-148 1
146 | Screw - Cap, Hex Soc., Hd., 1/4-28 x 1/2 -<--r—cmcmmrmcmccunuaa SCR-177 1
147 {|Screw - Cap, Hex Hd., 5/8=11l X 4§ ==ceocecmcrrmrccrrcccanen SCR-317 4
148 |valve - Suction Service, 2-1/8" 0.D.5. -receseemcracrcnuacaana VAL-9 1

Consisting of: 148A, 1488, 148C, 148D, 148E
148A Cap ~-rrmmrocmmecsccan T et el CAP-4+ 1
148B Gasket =rme-ceromcmc e cee s e s cer e s m e —a e e e GKT-830+ 1
148C Adapter ==--ew-cccrmaeroceeneecescmscccesemsecmasacae e VAL-9 1
148D Flange ===e-vceccccucccnacna L FLG-3+ 1
148E Screw =-=----c---ceaccmccscamaaceas mmmemem e eeesssssacans SCR-49+ 4
149 ]Gasket - Suction Service Valve ~~--wececcncemccrcrcaccmcnrooo GKT-15 1
150 |]Gasket - Discharge Service Valve --=c-ccecccamcmcccmaamnaan-- GKT-~12 1

+ Specify Valve - Manufacturer - M.B. (Mueller Brass Co.),
H.V. (Henry Valve Co.), Metrix, PARTS LIST CONTINUED



HCOM-UP-49

REF. PART NO.
NO. PART NAME AND DESCRIPTION NO. REQ.
151 | Valve - Discharge Service, 1-3/8" 0.D.S, =-=--c-meccucmcnecaaa- VAL-76 1
Consisting of: 151A, 151B, 151¢, 151D, 151E
151A e e e L DL ELE LS TP P R P CAP-17+ 1
151B Gasket ===ws-ccmcmcc e cddd e rcededdec e rcacaaa CKT-24 6+ 1
151¢C Adapter ---e-cmcmcccccceeneac e namemdcddcccadedcmcmcccces ADP-15+ 1
151D Flange ---=r==ecmcmccereceuc e e e ca e mmaaan. FLG~-11+ 1
151E SCrew mwememmmmcmce e eccesccccecescasceccesan———- SCR-80+ 4
152 | Screw - Cap, Hex Hd., 1/2-13 X 2 eccemucmmcracuauacrnaaaaaas SCR-11 2
+ Specify Valve - Manufacturer - M.B. (Mueller Brass Co.),
H.V. (Henry Valve Co.), Metrix.
RECOMMENDED SPARE PARTS LIST
REF, PART QUANTITY
NO. PART NAME AND DESCRIPTION NUMBER 1 UNIT 10 UNITS
8 "QM" Ring e=--==cec-mcmcmemmamumsccammmcmmmecan RNG-79 3 9
9 Motor End Bearing Head, Including Inserts ---- | BRG-147 1 2
10 Bearing Insert ====----ecccccccccccccncncce~=-- BRG-65 1 4
11 Thrust Bearing ~=--=----smroccccmrcreneccnaces BRG-62 2 4
13 Crankshaft, Including Magnetic Plugs =---==---- CSF-36 - 1
16 Relief Valve -=------e-cmmrcercccrencrccrcenen VAL-193 1 1
19 011 Relief Valve =s-ccccecuciaeccacancccacaaa. VAL-138 1 2
21 Pump End Bearing Head,Including l1Ea.Ref. No's,
10, 19, 20, 35 =---ree-ceorrecerrrenccacnan" BRG-78 1 2
24 01l Pump =---rresrerecccccscecccacacacamaccnan PMP-14 1 2
31 Foam Breaker =~-=eeccceceucecemeomnncuanccaaan. BKR-~-34 1 2
35 "O" Ring =====-mm=mmeoem e cedeaaaoa- RNG- 69 1 2
40 Discharge Valve ~-----~-----rcrcrccrrrrececne" VAL-195 1 3
41 Discharge Valve Springs ----«---ececcwuwvana === | SPG-4 1 Set 3 Sets
45 Valve Cushion =«=vccsc-cmmneccmcrorcrcaccnnaaa Cus-10 1 3
50 Piston Ring Kit =-eweeveccacucacaaanca mm————— RNG-78 1 Set 2 Sets
52 Piston, Including Pin and Retaining Rings ~--- {PS5T-20 - 1 Set
53 Connecting Rod ------are-recrerarerenmaeecn~aaa ROD-37 1 Set 1l Set
54 Retaining Rings ==-ececucavac wmmccumceue - RNG-98 1 Set 1 Set
55 Valve Plate (Standard Lift Valveg)} «=--=------ PLT-107 1 1
55 Valve Plate (Low Lift Valves) ==v-wcececoacua PLT-126 1 1
56 Valve Springs =e=---ememccemuccccec e e cecaaen- SPG-37 1 Set 3 Sets
57 Suction Valve ====ceccececccuaccaacecoamcaacan- VAL-194 1 3
59 Cylinder Liner =e=e----cemcecccccaccceccceccenaa LNR-20 1 1
A5 Unloader Assembly --~=------cc-crcccrocrcecea- UNL-4 1 1
77 Sight Glass =~eev-ecccrcceeccecccacacecrcaana GLS-34 1 2
78 Sight Glass '"0'" Ring ~--=-wecmcemccucacucenca- RNG=-207 1 2
100 Capacity Control Assembly -----=--=-e--cwea---o- CNT-4 1 2
114 Terminal - Hermeti¢ =~~~----cocccccccocccacans TER-8 3 6
115 Terminal Stud --=-er-rcmcmcmm e e e STU-27 1 Set 2 Sets




RECOMMENDED SPARE PARTS (CON'T.)

HCOM-UP-49

REF, PART QUANTITY
NO. PART NAME AND DESCRIPTION NUMBER 1 UNIT 10 UNITS
119 0" Ring e-we=ccececcccccaccccmcacscmeia s RNG-91 1 2
120 Plate - Locating -----rescseccencecacacccnccnnn PLT-129 2 4
121 Plate - Terminal, 6 Holes {(Single Voltage Units | PLT-225 1 2
121 Plate - Terminal, 9 Holes (Dual Voltage Units) | PLT-128 1 2
122 Ring - Retaining ----==e-cccocecmcacoococ- RNG-126 1 2
123 S5¢crew --=-e=m-e-eecccceseissacsssescmce—ooo-o- SCR-200 8 16
124 "O'" Ring «-ee-e-ecocaccccccccrcocaccac e, RNG-37 1 Set 2 Sets
125 Spacer - Sealing ----sececamnomammeeoacooooo-- SPC-8 1 Set 2 Sets
126 Wagher  --=eresceemccncnar v mee oo WAS-97 1 Set 2 Sets
127 | Nut - Hex, 1/4-20 ---scecccmcmmmmccaacccaaamunx NUT-9 1 Set 2 Sets
128 Buss BAr -~-------ceseeccsececeeeeemame———a. BAR~3 1 2
129 Buss Bar ---------sememmrmemm e BAR-2 1 Set 2 Sets
130 Nut -~ Hex, 1/4-20 -ec-ccccmmcmcnmnccaa-a ————— NUT-9 1 Set 2 Sets
131 | Nut - Jam, 1/4+20 --c=memccccmmocmcanccmccaaa- NUT-77 6 12
132 Terminagl Lug =-=-=---c-ccevmeenaamcumncnaoa LUG-9 6 12
133 Screw - Set, Hex Soc. Hd,, 5/16-18 x 3/8 ----- SCR-353 6 12
144 | 0il Filter ewee-c-eccc-m-ececcmccacccacccoa-a. FLR-45 1 4

* Cylinder "O0" Ring Kit =~=----cecemcocuaaoaaooon KIT-40 1 Set 1 Sets
* Compresgsor Gasket and "O'" Ring Kit s-e-------- KIT-230 1 Set 3 Sets

* Not Illustrated.

"

BH/SAG



